
17WhisperFlo VS 800 Owner’s Manual

SPARE PARTS

18

9

10

11

12

13

14

17

15

8

2

7

3

6

4

19

5

16

1



18 WhisperFlo VS 800 Owner’s Manual 

SPARE PARTS

Item No. Part Number Description

1 359541 Pump Casing Assembly (incl. lid, basket & o-ring)

2 See Foot Kit Motor Foot

3 See Foot Kit Foot insert

357159K Foot Kit

4 350203K Seal Plate (incl mech seal)

5 801202 Motor Fasteners Kit

6
See Pump 

Fasteners Kit
Bolt 3/8"

7 See Foot Kit Bolt 1/4"

8 357100 Gasket Seal  Plate

9 073128K Impeller

10 See Impeller Kit Impeller Washer

11 See Impeller Kit Impeller LH Screw

12 072927K Diffuser Kit

13 See Diffuser Kit Diffuser Screw

14 See Diffuser Kit O-Ring Diffuser

15 357161 Drain Plug

16
See Pump 

Fasteners Kit
Washer 3/8"

17
See Pump 

Fasteners Kit
Nut 3/8"

18 071734S Mechanical Seal

19 405708 Motor

Not Shown 357150K Pump Lid

Not Shown 070387 Pump Basket



28 WhisperFlo VS 1500 Owner’s Manual 

SPARE PARTS

18

15
9

10

11

12

17

13

14

8

2

16

3

4

6

7

1

W
HF

L 
15

00
 V

S

ITE
M

 N
O

.
PA

RT
 N

UM
BE

R
D

ES
C

RI
PT

IO
N

1
35

53
39

M
TR

 S
Q

FL
 3

/4
HP

F 
1A

 1
PH

 3
/4

HP
F 

1A
 

1P
H

2
07

09
27

PU
M

P 
FO

O
T 

W
HI

SP
ER

FL
O

3
07

09
29

M
O

TO
R 

SU
PP

O
RT

 P
LA

TE
 IN

SE
RT

 S
EL

F 
PR

IM
IN

G
 P

UM
P

4
35

01
01

W
HI

SP
ER

FL
O

 T
YP

E 
6A

 P
LA

TE
 K

IT

5
07

04
29

BO
LT

, H
EX

 H
D

 C
A

P,
 3

/8
-1

6 
UN

C
 X

 
.8

75
, S

S

6
07

04
31

BO
LT

, H
EX

 H
D

 C
A

P,
  3

/8
-1

6 
UN

C
 X

 
1.

75
, S

S

7
07

04
30

BO
LT

, H
EX

 H
D

 C
A

P,
  3

/8
-1

6 
UN

C
 X

 
1.

25
, S

S
8

35
71

00
G

A
SK

ET
, S

EA
LP

LA
TE

 W
HI

SP
ER

FL
O

9
07

31
26

1/
2 

HP
 W

HI
SP

ER
FL

O
 IM

PE
LL

ER

10
07

57
13

W
A

SH
ER

, F
LA

T 
.5

0 
X 

1.
25

0 
X 

.0
86

 
N

YL
O

N
11

07
16

52
LO

C
KS

C
RE

W
 IM

PE
LL

ER
 H

P 
PU

M
P

12
07

29
27

D
IF

FU
SE

R 
W

HI
SP

ER
FL

O
 1

/2
, 3

/4
, 1

, 
1.

5,
 A

N
D

 2
 H

P
13

07
16

60
SC

RE
W

, S
KT

 H
D

 C
A

P,
 4

-4
0 

x 
1 

 S
S

14
35

52
27

O
RI

N
G

,2
-2

37
, 1

/8
"X

3 
3/

8"
ID

15
35

72
43

PO
T 

A
SS

Y 
A

LM
O

N
D

 M
ET

RI
C

 B
SP

P 
W

/ 
D

IF
F

16
07

21
84

W
SH

R 
3/

8 
ID

 X
 7

/8
 O

D
 X

 .0
5 

TH
K 

18
-8

 
SS

17
07

14
03

HE
X 

N
UT

 N
IC

KE
L 

PL
A

TE
D

 B
RA

SS

18
07

17
34

_2
O

D
 C

UP
 M

O
UN

TE
D

 M
A

TIN
G

 R
IN

G

19
35

31
32

S
M

O
TO

R 
KI

T 
V

S 
2.

0

A
A

B
B

C
C

D
D

E
E

F
F

G
G

H
H

1212

1111

1010

99

88

77

66

55

44

33

22

11



29WhisperFlo VS 1500 Owner’s Manual

SPARE PARTS

Item No. Part Number Description

1 800048 Motor & Drive Assembly

2 357159K Motor Foot Kit

3 - Motor Foot Insert (see foot kit)

4 350203K Seal Plate and Mechanical Seal Kit

6 801291 Pump Fasteners Kit

7 - Screw pump casing (see pump fasteners kit)

8 357100 Gasket seal plate

9 073130K Impeller Kit

10 - Impeller screw gasket (see impeller kit)

11 - Impeller LH screw (see impeller kit)

12 072927K Diffuser

13 - Diffuser screw (see diffuser kit)

14 - O-ring diffuser (see diffuser kit)

15 070387 Basket

16 - Washer (see pump fasteners kit)

17 359541 Pump casing assembly

18 071734S Mechanical seal

  Not Shown

800050 Motor Bearing Kit

800053 Fan Cover

800051 Fan Kit

800049 Keypad Cover

800046 Top cover kit

800047 VS Drive Kit

Supply Cord

If the supply cord is damaged, it must be replaced by the manufacturer (Pentair), its service 
agent or similarly qualified person in order to  avoid a hazard.


